

Doncaster & Bassetlaw Medicines Formulary

Section 13.5: Preparations for Eczema and Psoriasis

Calcipotriol 50micrograms/g ointment & scalp application
Calcipotriol 50micrograms/g plus Betamethasone 0.05%
ointment & gel (Dovobet)

Calcipotriol 50micrograms/g plus Betamethasone 0.05%
foam (Enstilar)

Coal Tar with Salicylic Acid and Precipitated Sulfur scalp
ointment (Sebco/Cocois)

Coal Tar 5% lotion (Exorex)

Coal Tar 1% plus Coconut Oil 1% plus Salicylic Acid 0.5%
shampoo (Capasal)

Calcitriol 3micrograms/g ointment (Silkis)

Tacalcitrol 4micrograms/g lotion (Curatoderm)

Acitretin 10mg and 25mg capsules

Alitretinoin 10mg and 30mg capsules (Toctino)

Ciclosporin 10mg, 50mg and 100mg capsules

Methotrexate 2.5mg tablets

Tacrolimus 0.03% and 0.1% ointment (Protopic)

Pimecrolimus 1% cream (Elidel)

Approved by Drug and Therapeutics Committee: Sept 2022

Review Date: Sept 2025

Prescribing Guidance:

Alitretinoin 10mg and 30mg Capsules (Toctino)

For dermatologist use only in severe chronic hand eczema unresponsive to treatment with potent topical corticosteroids.

Cytokine Modulators

Use of cytokine modulators is restricted to that detailed within the relevant [NICE](#) guidance by a Consultant specialising in the management of the specific disease state. Concordance with details of the guidance is assured using the Blueteq system.

KEY: [UL] Unlicensed Preparation; **Drug** – first line choice; **Drug** – hospital only; **Drug** – **Amber** (TLS), **Drug** – Red (TLS), see <http://medicinesmanagement.doncasterccg.nhs.uk/>